Lysosomal Acid Lipase (LAL) Deficiency

For initial authorization:

1.
2.

3.

Member is at least 1 month of age; AND

Medication must be prescribed by or in consultation with a hepatologist, cardiologist, metabolic
specialist, or geneticist; AND

Member has a diagnosis of LAL deficiency confirmed by at least one of the following methods:

a) Deficient LAL enzyme activity (assay)

b) Identification of biallelic pathogenic mutations of the LIPA gene (genetic testing); AND

Member demonstrates at least one clinical feature of LAL-D such as dyslipidemia, elevated
transaminases (ALT, AST), impaired growth or failure to thrive, malabsorption, hepatomegaly, adrenal
calcification (in Wolman'’s disease), or advanced liver disease.

Dosage allowed/Quantity limit:

Infants with rapidly progressive LAL-D within first 6 months of life: Starting dose of 1 mg/kg once
weekly via 1V infusion. If clinical response is suboptimal, may increase to 3 mg/kg once weekly, and
further to 5 mg/kg once weekly if needed.

Pediatric and adult: 1 mg/kg IV infusion every other week. If clinical response is suboptimal, may
increase to 3 mg/kg every other week.
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If all the above requirements are met, the medication will be approved for 6 months.

For reauthorization:
1. Chart notes must document a positive clinical response to treatment such as improved lipid profile
(LDL-c, triglycerides), liver biomarkers
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